WATER TREATMENT
PRIMER 1

CONTINUING EDUCATION
PROFESSIONAL DEVELOPMENT COURSE

Technical
Learning
College



2
Water Treatment Primer 1 © 1/13/2020



Printing and Saving Instructions

TLC recommends that you download and save this pdf document and
assignment to your computer desktop and open it with Adobe Acrobat DC
reader.

Adobe Acrobat DC reader is a free computer software program and you can
find it at Adobe Acrobat’s website.

You can complete the course by viewing the course on your computer or
you can print it out. This course booklet does not have the assignment.
Please visit our website and download the assignment (the test).

Printing Instructions: Once you have purchased the program, we will give
[...]
Coagulation and flocculation are often the first steps in water treatment. Chemicals with a
positive charge are added to the water. The positive charge of these chemicals neutralizes the
negative charge of dirt and other dissolved particles in the water. When this occurs, the particles
bind with the chemicals and form larger particles, called floc.

2. Sedimentation
During sedimentation, floc settles to the bottom of the water, due to its weight. This settling
process is called sedimentation.

3. Filtration

Once the floc has settled to the bottom of the water, the clear water on top will pass through
filters of varying compositions (sand, gravel, and charcoal) and pore sizes, in order to remove
dissolved particles, such as dust, parasites, bacteria, viruses, and chemicals.

4. Disinfection

After the water has been filtered, a disinfectant (for example, chlorine, chloramine) may be
added in order to kill any remaining parasites, bacteria, and viruses, and to protect the water
from germs when it is piped to homes and businesses.

COAGULATION
Rapid Mix

SEDIMENATION

FLOCCULATION FILTRATION
Slow Mix

156
Water Treatment 202 © 1/13/2020



Water Filtration Key Terms

Adsorption Clarifiers

The concept of the adsorption clarifier package plant was developed in the early 1980’s. This
technology uses an up-flow clarifier with low-density plastic bead media, usually held in place
by a screen. This adsorption media is designed to enhance the sedimentation/clarification
process by combining flocculation and sedimentation into one step. In this step, turbidity is
reduced by adsorption of the coagulated and flocculated solids onto the adsorption media and
onto the solids already adsorbed onto the media.

Air scouring cleans adsorption clarifiers followed by water flushing. Cleaning of this type of
clarifier is initiated more often than filter backwashing because the clarifier removes more solids.
As with the tube-settler type of package plant, the sedimentation/clarification process is followed
by mixed-media filtration and disinfection to complete the water treatment.

Caustic
NaOH (also called Sodium Hydroxide) is a strong chemical used in the treatment process to
neutralize acidity, increase alkalinity, or raise the pH value.

Chemical Feed and Rapid Mix

Chemicals are added to the water in order to improve the subsequent treatment processes.
These may include pH adjusters and coagulants. Coagulants are chemicals, such as alum, that
neutralize positive or negative charges on small particles, allowing them to stick together and
form larger particles that are more easily removed by sedimentation (settling) or filtration.

A variety of devices, such as baffles, static mixers, impellers, and in-line sprays can be used to
mix the water and distribute the chemicals evenly.

Clearwell

The final step in the conventional filtration process, the clearwell provides temporary storage for
the treated water. The two main purposes for this storage are to have filtered water available for
backwashing the filter, and to provide detention time (or contact time) for the chlorine (or other
disinfectant) to kill any microorganisms that may remain in the water.

Corrosion Control

The pH of the water is adjusted with sodium carbonate, commonly called soda ash. Soda ash
is fed into the water after filtration to increase pH and reduce the potential for corrosion by the
finished water.

Declining Rate Filters

The flow rate will vary with head loss. Each filter operates at the same rate or head, but can
have a variable flow rate depending on head loss. This system requires an effluent control
structure (weir) to provide adequate media submergence.

Detention Time

The actual time required for a small amount of water to pass through a sedimentation basin at
a given rate of flow, or the calculated time required for a small amount of liquid to pass through
a tank at a given rate of flow.

157
Water Treatment 202 © 1/13/2020



Detention Time = (Basin Volume, Gallons) (24 Hours/day)
in hours Flow, Gallons/day

Disinfection (More information later in manual. See the Disinfection Section)
Chlorine may be added to the water at the flash mix for pre-disinfection. The chlorine kills or
inactivates harmful microorganisms. Chlorine is added again after filtration for post-disinfection.

Hydrofluosilicic Acid
(H2SiFe) a clear, fuming, corrosive liquid with a pH ranging from 1 to 1.5. Used in water treatment
to fluoridate drinking water.

Jar Testing (More information later in manual. See the Water Quality Section)

Jar testing traditionally has been done on a routine basis in most water treatment plants to
control the coagulant dose. Much more information, however, can be obtained with only a small
modification in the conventional method of jar testing. It is the quickest and most economical
way to obtain good reliable data on the many variables which affect the treatment process.
These include:

Determination of most effective coagulant.

Determination of optimum coagulation pH for the various coagulants.

Evaluation of the most effective polymers.

Optimum point of application of polymers in the treatment train.

Optimum sequence of application of coagulants, polymers, and pH adjustment
chemicals.

» Best flocculation time.

VVVYYVY

pH

Expression of a basic or acid condition of a liquid. The range is from 0-14, zero being the most
acid and 14 being the most alkaline. A pH of 7 is considered to be neutral. Most natural water
has a pH between 6.0 and 8.5.

Polymer
A type of chemical, when combined with other types of coagulants, which aids in binding small
suspended particles to larger particles to help in the settling and filtering processes.

Post-Chlorine
Where the water is chlorinated to make sure it holds a residual in the distribution system.

Pre-Chlorine
Where the raw water is dosed with a larger concentration of chlorine for disinfection.

Pre-Chlorination

The addition of chlorine before the filtration process will help:
» Control algae and slime growth

» Control mud ball formation

» Improve coagulation

» Precipate iron

Raw Turbidity
The turbidity of the water coming to the treatment plant from the raw water source.

158
Water Treatment 202 © 1/13/2020



Sampling

Collect the water sample at least 6 inches under the surface by plunging the container mouth
down into the water and turning the mouth towards the current by dragging the container slowly
horizontal. Care should be taken not to disturb the bottom of the water source or along the sides.
So as not to stir up any settled solids. This would create erroneous results. There are different
techniques for both bacteriological and disinfection byproduct samplings.

Settled Solids
Solids that have been removed from the raw water by the coagulation and settling processes.

Short-Circuiting

Short-Circuiting is a condition that occurs in tanks or basins when some of the water travels
faster than the rest of the flowing water. This is usually undesirable, since it may result in
shorter contact, reaction, or settling times in comparison with the presumed detention times.

Taste and Odor Control
Powdered activated carbon (PAC) is occasionally added for taste and odor control. PAC is
added to the flash mix.

Tube Settlers

This modification of the conventional process contains many metal “tubes” that are placed in the
sedimentation basin, or clarifier. These tubes are approximately 1-inch in diameter and 36
inches long, split-hexagonal shape, and installed at an angle of 60 degrees or less. These tubes
provide for a very large surface area upon which particles may settle as the water flows upwards.
The slope of the tubes facilitates gravity settling of the solids to the bottom of the basin, where
they can be collected and removed. The large surface settling area also means that adequate
clarification can be obtained with detention times of 15 minutes or less. As with conventional
treatment, this sedimentation step is followed by filtration through mixed media.

Water Quality

Water testing is conducted throughout the treatment process. Parameters like turbidity, pH, and
chlorine residual are monitored and recorded continuously. Some parameters are tested
continuously, other several times per day, some once per quarter, and others once per year.

Zinc Orthophosphate
A chemical used to coat the pipes in the distribution system to inhibit corrosion.

159
Water Treatment 202 © 1/13/2020



Pretreatment sedimentation basin, bottom photograph, sludge drying bed with new
grass. Time to remove and dispose of this deep, dried sludge.

160
Water Treatment 202 © 1/13/2020



SINVd LNJWLY3uL §3LYM LY @3SN NOILYLNIWNALSNI

W3LSAS
ONIAYG
NOILNGIHLSIA 4NSS3Ndll Ld
NaLYM 390078 L
MO4| |
1d||[ 74 ,_

— LNIWIUNSYIW EB
E E B INMOTHI @
MOAYZSY NOILY¥LTI4 ! E
INFNLYIYHL NI A3SN =o=E=m==~_Mz_

(40

NOILYIN9301d NOILYINOYOD NOILYLN3WIO3S NOIL Y3V (mey)
“Jid VLN

d3LYM

161
Water Treatment 202 © 1/13/2020



>

gw_.

COAGULATION

THICKENER SUPERNANT (Regulated)

am_jam [t aslas
EaEE o
FLOCCULATION

SLUDGE (Unregulated)

DEWATERING DEVICE

7N

<fm

A

CENTRATE, LEACHATE, OR -
OTHER DEWATERING LIQUIDS
(Regulated)
H EEEEEEEE

CLARIFIER
(THICKENER)

l.., ¢

SOLIDS
EEESESEE

FILTRATION

FILTER TO
WASTE

(Unregulated)

<affmm D|SINFECTION

CLEARWELL

«fjmn

<ffmm

LIQUIDS FROM DEWATERING
PROCESSES ARE RETURNED
TO A CLARIFIER OR OTHER
BASINS PRIOR TO RECYCLE

ATechnical

~ Learning
= College

SOLIDS TO BE REMOVED FROM
SPENT FILTER BACKWASH
PRIOR TO RECYCLE
< SPENTFILTER
BACKWASH WATER
(Regulated)

FILTER BACKWASHED RECYLING

FINISHED WATER
TO DISTRIBUTON
SYSTEM

162
Water Treatment 202 © 1/13/2020



Types of Water Filters

Several types of filters are used for water treatment. The earliest ones developed were the slow
sand filters (biological process). They typically have filter rates of around 0.05 gpm/ft? of surface
area. This type of filter requires large filter areas. The top several inches of the sand has to be
removed regularly, usually by hand due to the mass of growing material (“schmutzdecke") that
collects in the filter. The sand removed is usually washed and returned to the filter. These filters
are still in use in some small plants, especially in the western United States, as well as in many
developing countries. They may also be used as a final step in wastewater treatment.

SCHMUTZDECKE:
A biological layer that develop
on the sand surface

OVERFLOW
RAW WATER MAY CONTAIN
INLET V-NOTCH WEIR|

SCHMUTZDECKE EXAMPLE

Most filters are classified by filtration rate, type of filter media, or type of operation into the
following:

A. Gravity Filters
1. Rapid Sand Filters
2. High Rate Filters
-Dual media
-Multi-media
B. Pressure Filters
-Sand or Multi-media

Rapid Sand Filters
Rapid sand filters (physical process) can accommodate filter rates 40 times those of slow sand
filters. The major parts of a rapid sand filter are:

Filter tank or filter box
Filter sand or mixed-media
Gravel support bed
Underdrain system

Wash water troughs

Filter bed agitators

[ 2N N 2N N 2N o

163
Water Treatment 202 © 1/13/2020



SAND LAYER .| BACKWASH

* | WATER FOR
.| CLEANING

GRAVEL LAYER FILTER

OUTLET

FILTRATION

(WATER PASSES THROUGH FILTERS TO PURIFY THE WATER)

The filter tank is generally constructed of concrete and is most often rectangular. Filters in large
plants are usually constructed next to each other in a row, allowing the piping from the
sedimentation basins to feed the filters from a central pipe gallery. Some smaller plants are
designed with the filters forming a square of four filters with a central pipe gallery feeding the
filters from a center well.

Filter Sand

The filter sand used in rapid sand filters is manufactured specifically for the purpose of water
filtration. Most rapid sand filters contain 24-30 inches of sand, but some newer filters are deeper.
The sand used is generally 0.4 to 0.6 mm in diameter. This is larger than the sand used in slow
rate filtration. The coarser sand in the rapid filters has larger voids that do not fill as easily. In
many newer filtration systems, other media is used in addition or instead of sand.

The gravel installed under the sand layer(s) in the filter prevents the filter sand from being lost
during the operation. The under-gravel also distributes the backwash water evenly across the
total filter. This under-gravel supports the filter sand and is usually graded in three to five layers,
each generally 6-18 inches in thickness, depending on the type of underdrain used.

Underdrain

The filter underdrain can be one of many types, such as:
Pipe laterals

False floor

Leopold system

Porous plates or strainer nozzles

Pipe laterals

[ N 2N 2N 2N 4

A pipe lateral system uses a control manifold with several perforated laterals on each side.
Piping materials include cast iron, asbestos cement, and PVC. The perforations are usually
placed on the underside of the laterals to prevent them from plugging with sand. This also allows
the backwash to be directed against the floor, which helps keep the gravel and sand beds from
being directly disturbed by the high velocity water jets.

164
Water Treatment 202 © 1/13/2020



False Floor

The false floor design of a filter underdrain is used together with a porous plate design or with
screens that retain the sand when there is no undergravel layer. This type of underdrain allows
the plenum or open space under the floor to act as the collection area for the filtered water and
for the distribution of the filter backwash water.

Leopold System

The Leopold system consists of a series of clay or plastic blocks that form the channels to
remove the filtered water from the filter and distribute the backwash water. This type of
underdrain is generally used with an undergravel layer, although some new designs allow for
sand retention without gravel.

Wash Troughs

Washwater troughs placed above the filter media collect the backwash water and carry it to the
drain system. These are used for the water supply during filtration. Proper placement of these
troughs at the same elevation is very important to ensure that the filter media is not carried into
the troughs during the backwash and removed from the filter.

The wash troughs must supply an even head across the entire filter. These backwash troughs
are constructed from concrete, plastic, fiberglass, or other corrosion-resistant materials.

The photograph above shows exposed filter wash troughs.

165
Water Treatment 202 © 1/13/2020



Filtration Overview

A water treatment step used to remove turbidity, dissolved organics, odor, taste and color. The
water flows by gravity through large filters that may be composed of anthracite coal, silica sand,
garnet and gravel. The floc particles are removed in these filters. The rate of filtration can be
adjusted to meet water consumption needs. Filters for suspended particle removal can also be
made of graded sand, granular synthetic material, screens of various materials, and fabrics.

The most widely used are rapid-sand filters in tanks. In these units, gravity holds the material in
place and the flow is downward. The filter is periodically cleaned by a reversal of flow and the
discharge of back-flushed water into a drain.

Cartridge Filters

In very small plants, cartridge filters made of fabric, paper, or plastic material are also common
and are often much smaller and cheaper, as well as disposable. Filters are available in several
ratings, depending on the size of particles to be removed. Activated carbon filters, described
earlier, will also remove turbidity, but would not be recommended for that purpose only.

With most of the larger particles settled out, the water now goes to the filtration process. At a
rate of between 2 and 10 gpm per square foot, the water is filtered through an approximate 36"
depth of graded sand. Anthracite coal or activated carbon may also be included in the sand to
improve the filtration process, especially for the removal of organic contaminants and taste and
odor problems.

The filtration process removes the following types of particles: